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REF FN PART NUMBER YR/SN QTY DESCRIPTIONREF FN PART NUMBER YR/SN QTY DESCRIPTION

1 300663 2 CARRIAGE BOLT Sht Sq Nk, M16 x 2 x 120mm, Cl 8.8
2 9804255 1 BOLT Hvy Hex, M6 x 1 x 16mm, Cl 8.8, Full Thd
3 87695414 5 BOLT Hvy Hex Flg, M12 x 35mm, Cl 10.9
4 9804260 6 BOLT Hvy Hex, M8 x 1.25 x 30mm, Cl 8.8, Full Thd
5 47384514 1 HOSE  CCV
6 47497209 1 INSULATION  1" CU x 1/2" Tube
7 47600713 1 MOUNT  RH, F5C
8 47600714 1 MOUNT  LH, F5C
9 84201266 8 ISOLATOR  Mount

10 87692685 1 COUPLING  Flexible
11 87670764 4 BOLT Flg, Hvy Hex, M12 x 50mm, Cl 10.9
12 84530877 1 MOUNT  Pump F5C
13 87630175 6 WASHER 0.656" ID x 3" OD x 0.179", HDN
14 86512497 4 FLANGE NUT Hex, M12  x 1.75, Cl 10
15 86512498 2 FLANGE NUT Hex, M16, Cl 10
16 86625021 2 HOSE CLAMP #12, 0.69"/1.25", Type F Worm Gear, Stainless
17 87015923 2 BOLT Hvy Hex, M16 x 110mm, Cl 10.9
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